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C-2210 c-221 C-2213
SPECIFICATIONS

Thickness : 120 mm

Width : 137 cm

Abrasion : 40.000 rubs

Special Surface Finish : Ink Free

Composition : PVC & Woven Polyester
Usage : Indoor Upholstery
Repeat : No

PERFORMANCE

Flammability : CA-117

Phthalate Free : REACH

* Colors shown are indicative references only and will vary dependent on screen resolution

® HEAD OFFICE : PT. BERKAT UNGGUL PRATAMA
Komplek Citta Graha, JI. Panjang No. 26 Blok 2L | Jakarta 11520 - Indonesia | +62 21 5819089

SHOWROOM : LEDER HAUS
JAKARTA « Komplek Cipete Square, JI. Cipete Raya 55 No.7 | Jakarta 12410 - Indonesia | +62 21 75900 679
LEATHER BANDUNG « Komplek Batununggal Indah, JI. Batununggal Indah Raya No. 415 | Bandung 40266 - Indonesia | +62 22 8730 7759
www.csl-leather.com BALI - Komplek Istana Kuta Galeria, JI. Patih Jelantik, Blok PM1 No.6 | Kuta, Badung, Bali 80361 - Indonesia | +62361 4752 806
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Test Report

Report Number: JKTH23001290

Applicant : PT Berkat Unggul Pratama Date May 11, 2023
Komplek Citta Graha JI Panjang No 26
Blok 2L Kedoya Selatan Kebon Jeruk
Jakarta Barat
Attn : Endang
Sample description:
One (1) group of submitted sample said to be :
Material Name CSL
Country of Original Taiwan
Buyers Company Name PT Berkat Unggul Pratama
Date sample received Apr 18, 2023
Testing period Apr 18, 2023 to May 11, 2023
Test conducted:
As requested by the applicant, for details please refer to attached pages.
Conclusion:
Section No. Test Name Evaluation
230428004-MT-1-EN.001 Flammability Conforming
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Remark:
Test subcontracted to Intertek China

FN
Prepared and checked by:
For Intertek Indonesia

%

Made Widyani
Operation Manager - Testing
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This report shall not be reproduced wholly or in parts without written approval of the laboratory

Except where explicitly agreed in writing, all work and services performed by Intertek is subject to our General Term and Conditions.
For the complete term and condition, please visit : http://www.intertek.com/terms/

PT. Intertek Utama Services Citrabuana Indoloka Building
JI. Cikini IV No.2, Gondangdia

Jakarta 10330, Indonesia

Telp. (62-21) 391 8584 (Hunting), 391 8574 (Direct), Fax. (62-21) 391 8345
Hardline Laboratory:Jakarta (62-21) 391 6611, Semarang (62-24) 762 7107 / 762 7325
Email : hicoordinator.indonesia@intertek.com Website: www.intertek.com
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Test Report

TEST ITEMS, METHOD AND RESULTS:

0428004
U0

Ref. Specs Section

Report Number: JKTH23001290

Flammability

FMVSS 302-2021

Date Tested 2023-05-06~2023-05-07
Sample No. IAS2304280040101-1~1AS2304280040101-5
Test Method Sample Preparation Methods: specimens made by customer;
Sample Handing: Temperature 21°C ; Relative humidity50% ; Time 24h ;
Test environment: Temperature 23+2°C ; Relative humidity50+5% .
The test was performed in accordance with FMVSS 302-2021.
Specimens size 356x100x1.2mm,No wires
Gas flame height: 38mm.
Duration for exposure to the flame: 15s.
Aeceptance <102mm/min
Criteria
Deviation None
Test Results s lelD Burn Length Burn Time Burn Rate
2ampe [U (mm) (s) (mm/min)
IAS2304280040101-1 / / 0
IAS2304280040101-2 / / 0
IAS2304280040101-3 / / 0
IAS2304280040101-4 / / 0
IAS2304280040101-5 / / 0
Burning rate max 0
Evaluation Conforming
Test Instruments Equipment No. Equipment Name Calibration Due Date
MENV501 Flammability Chamber N/A
MENV672 Steel ruler 2023-12-26
MENV896 Electronic stopwatch 2023-05-26
MENV758 Thermocouple thermometer 2023-09-26
MENV753 Anemometer 2023-07-31
Observations & Remarks
None
Pictures
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Test Report Report Number: JKTH23001290

2304280040101

iy

Before Test After Test
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## END OF THE TEST REPORT ##

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for
whichit is provided and on the basis of instructions and information and/or materials supplied by Intertek’s Customer. The test results relate only to the specific
items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of
such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party.
Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party
in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of
Service which is available on request or can be obtained at http://www.intertek.com/terms
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PT.BERKAT UNGGUL PRATAMA
Jalan Panjang NO 26 Blok 2L, Citta Graha, Jakarta, Indonesia

The following sample(s) information was / were submitted and identified on behalf of the client. SGS is
not responsible for the authenticity, integrity and results of the data and information and / or the validity
of the conclusion arising therefrom. Results apply to the sample as received.

Sample Description: CSL Leather

Style/ltem No.: /

Test Requested:
State of California, Department of Consumer Affairs, Bureau of Electronic & Appliance Repair, Home

Furnishings & Thermal Insulation, Technical Bulletin 117-2013, Requirement, Test Procedure and
Apparatus for Testing the Smolder Resistance of Materials Used in Upholstered Furniture, Section 1, Cover
Fabric Test.

Test Results: -- See attached sheet --

Conclusion: The Submitted Sample meets the Requirements of Section 1 for Cover Fabric Test of
California Technical Bulletin 117-2013.

Test Period:

Sample Receiving Date . DEC.07, 2020
Test Performing Date . DEC.07,2020 TO DEC.10, 2020

Signed for and on behalf of
SGS-CSTC Co., Ltd. Anji Branch

scan to see the report

low
Allen Zou
Lab Manager AJFS2012010737FF

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
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l. Test Conducted

This test was conducted in accordance with California Technical Bulletin 117-2013 Testing the Smolder
Resistance of Materials Used in Upholstered Furniture, Section 1: Cover Fabric Test.

Il. Details of tested specimen

Sample description / Color PVC and Polyester / Black
Area density About 534 g/m?
Sample size 203 mmx203 mm & 203 mmx381 mm ,3pcs

lll. Conditioning

Prior to testing, the specimens were conditioned for a minimum of 24 hours, at 70 £ 5°F (21°C £ 3°C)
and less than 55% relative humidity.

IV. Test results

Specimen No. Duratio(rr:q ﬁ:‘éggldering Opzsr; ;‘I/?\lrzi)ng Vertical( r?]r:r?)r length ConTiants
1 33min19s No 17 Pass
2 34min03s No 19 Pass
33min28s No 17 Pass
PASS/FAIL CRITERIA:

1. A single mock-up test specimen fails to meet the requirements of this test procedure if any of the
following criteria occurs:
a) The mock-up test specimen continues to smolder after the 45 minute test duration.
b) A vertical char length (measured as specified in step 11.9 of ASTM E1353-08a ¢') of more than 1.8
inches (45 mm) develops on the cover fabrics.
¢) The mock-up test specimen transitions to open flaming.
2. The cover fabric passes the test if three initial mock-up specimens pass the test, i.e., the cigarettes burn
their full length and the mock-ups are no longer smoldering.
3. If more than one initial specimen fails, the cover fabric fails the test.
4. If any one of the three initial specimens fails, repeat the test on additional three specimens.

5. If all three additional specimens pass the test, the cover fabric passes the test. If any one of the additional
three specimens fails, the cover fabric fails the test.

To be continued...
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STATEMENTS:

This declaration of conformity is only based on the result of this laboratory activity, the impact of the
uncertainty of the results was not included.

The test results only to the ignitability of the sample or combination of materials under the particular
condition of test. They are not intended as a means of assessing the full potential fire hazard of the
materials or products in use.

The specimen was supplied by the sponsor and SGS-CSTC ANJI Branch was not involved in any selection
or sampling procedure.

Photo Appendix:

SGS authenticate the photo on original report only

***End of Report***
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PT. BERKAT UNGGUL PRATAMA
KOMPLEK CITTA GRAHA,
JL. PANJANG NO. 26 BLOK 2L, KEBON JERUK, JAKARTA BARAT

-r

The following sample(s) was /were submitted and identified by the client as:

Sample Description . CSL Leather

Client's reference No. : 2210004800

Batch / Lot. No. -

Manufacturer/Vendor : PT. BERKAT UNGGUL PRATAMA

Buyer's Name o

Country of Origin . KOREA

Country of Destination 5=

Sample Receiving Date . March 23, 2022

Test Performing Period : March 23, 2022 to April 01, 2022

Test Requested : Selected test (s) as requested by client.

Test Method(s) and Test Result(s) . Please refer to the next page(s).

o
Signed for and on behalf of
PT. SGS Indonesi
/.
v/
Toto Walwa;ﬁ @‘
Hardgood Lab Manager
This document is issued by the C bj to ite Conditions of Service inted rleaf, or ilable on ql or ible at
www.sgs.com/termsandconditions.htm and forel format bject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document htm.
Attention is drawn to the limitation of liability, indemnification and jurisdi issues defined th . Any holder of this d is ad d that infor
reflects the Company’s findings at the time of its intervention only and within the limits of Client’s lnstructions if any The Company’s sole responsibility is to its Client and this
does not parties to a transaction from exerclslng aII their rights and under the d This d cannot be reproduced except

in full, without prior written approval of the Comp Any ized al lon, forgery or falsification of the orapp of this d is ful and offenders
may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only.
WARNING: The sample(s) to which the findi ded herein (the “Findings”) relate ( ) drawn and / or provided by the Client or by a third party acting at the Client's
direction.
The Findings constitute no y of the le's veness of any goods and strictly relate to the le(s). The Company pts no llabllity with regard to the origin

or source from which the sample(s) Is/are said to be extracted
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PT. BERKAT UNGGUL PRATAMA
KOMPLEK CITTA GRAHA,
JL. PANJANG NO. 26 BLOK 2L, KEBON JERUK, JAKARTA BARAT

. -

TEST RESULT

Phthalates

Test Method: ISO 14389: 2014. Analysis was performed by GC-MS.

Results
Test Item CAS No. (mg/kg)
4.

Dibutylphthalate (DBP) 84-74-2 n.d.
Benzylbutylphthalate (BBP) 85-68-7 n.d.
Bis-(2-ethylhexyl)phthalate (DEHP) 117-81-7 n.d.
Diisobutyl phthalate (DIBP) 84-69-5 n.d.
Di-C6-8 branched alkylphthalate n.d.
(DIHP) 71888-89-6
Bis (2-methoxyethyl) phthalate T n.d.
(DMEP) 117-82-8
Diisopentylphthalate (DiPP) 605-50-5 n.d. -
Di-n-pentylphthalate (DnPP) 131-18-0 n.d.
Di-n-Hexylphthalate (DnHP) 84-75-3 n.d.
Sum of all phthalates -- n.d.
Conclusion PASS
Note: n.d. = not detected

* = exceed the limit
Reporting Limit = 50 mg/kg (each)
Recommended Max. limit: 1000 mg/kg (Each or Sum)

Remark: Recommended Max. limit specified by Entry 72 of Regulation (EC) No 1513/2018
amending Annex XVIl of REACH Regulation (EC) No 1907/2006.

This document is issued by the C bji to its G | Conditions of Service printed overleaf, or le on q or i at
www.sgs.com/termsandconditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon
reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any The Company’s sole responsibility is to its Client and this
document does not exonerate parties to a tra tion from isi 'g aII their rights and obligations under the cannot be reproduced except
in full, without prior written approval of the Company. Any ith , forgery or falsification of the orapp of this di is unlawful and offend:
may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained 30 days only.

WARNING: The sample(s) to which the findings recorded herein (the “Findings”) relate was(were) drawn and / or provided by the Client or by a third party acting at the Client’s
direction. ¥

The Findings constitute no warranty of the ! i of any goods and strictly relate to the le(s). The Ci no liability with regard to the origin
or source from which the sample(s) is/are said to be extracted. )
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TEST REPORT  No: IDHG2210004800  Date: April 01, 2022 Page 3 of 3

PT. BERKAT UNGGUL PRATAMA
KOMPLEK CITTA GRAHA,
JL. PANJANG NO. 26 BLOK 2L, KEBON JERUK, JAKARTA BARAT
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Sample Picture
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End of Report 4 5;
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THE LEATHER SPECIALIST

CARA PERAWATAN BAHAN KULIT SINTETIK

&4 DO’s

Apa yang HARUS dilakukan

2 DONT’s

Apa yang TIDAK BOLEH dilakukan

+ > Gunakan lap basah (lembab)
berbahan lembut untuk
*  membersihkan permukaan bahan

4_|r— 1_’ Gosok permukaan bahan secara
perlahan

e Jika terkena noda dengan bahan

\% pewarna yang cukup pekat, usahakan
untuk membersihkan bagian tersebut
dengan lap basah sesegera mungkin

Jangan gunakan bahan yang
kasar / tajam ( seperti sikat ) untuk
membersinhkan permukaan kulit

pemutih, deterjen, thinner, dll

Tidak menyimpan bahan dengan
cara dilipat ataupun ditekan dengan

% Jangan gunakan produk pembersih
kimia keras yang dapat merusak
permukaan kulit seperti :

barang yang berbeban berat untuk
menghindari terjadinya garis lipatan

pada bahan
Apabll(la e nc;da ysnkimaswllt(l—::rtlr\gga.ll,( LS Gulungan roll jangan diletakkan di posisi
SHISEER PEfaRsE us'_JS ulit sinteti x berdiri/vertikal. Gulungan harus diletakkan
untuk membantu menghilangkan noda . -

secara horisontal di bidang datar.
tersebut

[
Simpan bahan dengan cara digulung _\@ Hindari menyimpan bahan kulit di
@’ untuk menghindari bahan kusut . tempat yang terkena sinar matahari

atau lecek 1 langsung atau bersuhu lembab.

Tinta pulpen, spidol permanen, bahan jeans dan bahan berwarna kuat lainnya kemungkinan besar
akan sulit atau tidak bisa dibersihkan secara sempurna, terutama pada bahan kulit berwarna terang
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